
Hospital Wastewater Treatments Adopted

in Asia, Africa, and Australia

Mustafa Al Aukidy, Saeb Al Chalabi, and Paola Verlicchi

Abstract This chapter provides an overview of the current management and

treatment of hospital wastewater in Asia, Africa, and Australia. Twenty peer

reviewed papers from different countries have been analyzed, highlighting the

rationale behind each study and the efficacy of the investigated treatment in terms

of macro- and micro-pollutants. Hospital wastewaters are subjected to different

treatment scenarios in the studied countries (specific treatment, co-treatment, and

direct disposal into the environment). Different technologies have been adopted

acting as primary, secondary, and tertiary steps, the most widely applied technology
[...]
References . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . . 185

1 Introduction

Hospital wastewater (HWW) is the wastewater discharged from all hospital activ-

ities, both medical and non-medical, including activities in surgery rooms, exam-

ination rooms, laboratories, nursery rooms, radiology rooms, kitchens, and laundry

rooms. Hospitals consume consistent quantities of water per day. The consumption

in hospitals in industrialized countries varies from 400 to 1,200 L per bed per day

[1], whereas in developing countries this consumption seems to be between 200 and

400 L per bed per day [2].

HWWs are considered of similar quality to municipal wastewater [3, 4], but may

also contain various potentially hazardous components which mainly include

hazardous chemical compounds, heavy metals, disinfectants, and specific deter-

gents resulting from diagnosis, laboratory, and research activities [5–9]. Higher

concentrations of pharmaceutical compounds (PhCs) were found in hospital efflu-

ents than those found in municipal effluents [10, 11]. According to recent literature

[8, 12–14], HWWs may be considered a hot spot in terms of the PhC load

generated, prompting the scientific community to question the acceptability of the

general practice of discharging HWWs into public sewers [8], where they are

conveyed to municipal wastewater treatment plants (WWTPs) and co-treated

with urban wastewaters (UWWs) [8, 13, 15, 16].

HWWs represent an important source of PhCs detected in all WWTP effluents,

due to their inefficient removal in the conventional systems [17–20]. Indeed,

HWWs may have an adverse impact on environmental and human health through

the dissemination of antibiotics and antibiotic resistant bacteria in rivers [21–

24]. The correct management, treatment, and disposal of HWWs are therefore of

increasing international concern.

In European countries efforts are being made to improve the removal of PhCs by

means of end-of-pipe treatments, and different full scale WWTPs have already been

constructed for the specific treatment of hospital effluents [25].

172 M. Al Aukidy et al.



In order to highlight this area of research in the rest of the world, this chapter

provides an overview of the current management and treatment of HWWs in Asia,

Africa, and Australia.

2 Treatment Scenarios of HWWs

Different treatment scenarios are applied in different countries for the treatment of

HWWs. Table 1 lists all the treatment scenarios applied, with the corresponding

references. Hospital effluents are usually discharged into the urban sewer system,

where they mix with other effluents before finally being treated in the sewage

treatment plant (co-treatment). This practice is common in Australia, Iran, Egypt,

India, Japan, South Africa, and Thailand. However, in many other developing

countries, such as Algeria, Bangladesh, Congo, Ethiopia, India, Nepal, Pakistan,

Taiwan, and Vietnam, hospital effluents can represent a major source of toxic

elements in the aquatic environment since the effluents are discharged into drainage

systems, rivers, and lakes without prior treatment. According to Ashfaq et al. [41],

no hospital, irrespective of its size, has installed proper wastewater treatment

facilities in Pakistan. In Taiwan, some hospitals discharge their wastewaters

Table 1 Treatment scenarios of hospital effluents in different countries

Country Treatment Reference

Algeria Direct disposal into the environment [26]

Australia Co-treatment [14, 27]

Bangladesh Direct disposal into the environment [23]

China Specific treatment [10, 28–

30]

Congo Direct disposal into the environment [31]

Egypt Co-treatment [4]

Ethiopia Direct disposal into the environment [32]

India Direct disposal into the environment/co-treatment/specific

treatment

[11, 31,

33]

Indonesia Specific treatment/direct disposal into the environment [34]

Iran Specific treatment/co-treatment [3, 35–37]

Iraq Specific treatment [38]

Japan Co-treatment [39]

Nepal Direct disposal into the environment [40]

Pakistan Direct disposal into the environment [21, 41]

Republic of

Korea

Specific treatment [42]

South Africa Co-treatment [43]

Taiwan Direct disposal into the environment [44]

Thailand Co-treatment [45]

Vietnam Direct disposal into the environment [6]

Hospital Wastewater Treatments Adopted in Asia, Africa, and Australia 173



(legally or illegally) directly into nearby rivers with scarce treatment at all [44]. Of

70 governmental hospitals from different provinces of Iran, 48% were equipped

with wastewater treatment systems, while 52% were not. Fifty-two percent of the

hospitals without treatment plants disposed their raw wastewater into wells, 38%

disposed it directly into the environment and the rest into the municipal wastewater

network [35]. Comparison of the indicators between effluents of wastewater treat-

ment systems and the standards of Environmental Departments shows the ineffi-

ciency of these systems and, despite recent improvements in hospital wastewater

treatment systems, they should be upgraded.

In Indonesia, only 36% of hospitals have a WWTP and 64% of wastewater is

discharged directly into receiving water bodies or using infiltration wells. Mostly,

Hospital Wastewater Treatment Plants (HWWTP) use a combination of biological-

chlorination processes with the discharge often exceeding the quality standard, such

as Pb, phenol, ammonia free, ortho-phosphate, and free chlorine. The low quality of

discharges into HWWTPs, especially of toxic pollutants (Pb and phenol), can be

caused by not yet optimal biological-chlorination process [34].

An interesting investigation was carried out in 2004 in Kunming city, a large city

in the southwest of China. Of 45 hospitals there were 36 with wastewater disinfec-

tion equipment. In the same year, the wastewater treatment facilities of 50 hospitals

were investigated in Wuhan city, which is the biggest city in the central southern

part of China. It showed that there were 46 hospitals with wastewater treatment

facilities, and for only about 50% of them, the effluent quality from wastewater

treatment facilities accorded with the national discharge standard [29, 46, 47].

In Iraq, most of the hospitals have their own treatment plant, but they are not

capable of meeting Iraqi standards, especially in terms of nutrient and pathogen

removal [38]. The scenario of hospital wastewater treatment is more stringent in

countries like China, Indonesia, and the Republic of Korea, where HWW is treated

onsite (specific treatment).

An effective, robust, and relatively low-cost treatment was used to disinfect

HWWs during Haiti cholera outbreak occurred after the earthquake of January

2010. Two in-situ protocols were adopted: Protocol A included coagulation/floc-

culation and disinfection with hydrated (slaked) lime (Ca(OH)2) by exposure to

high pH and Protocol B using hydrochloric acid followed by pH neutralization and

subsequent coagulation/flocculation, using aluminum sulfate. This approach is

currently being adapted by non-governmental organizations (NGOs) to help man-

aging human excreta in other emergency settings, including the outbreaks of Ebola

and other infectious diseases in west Africa, Philippines, and Myanmar [48].

3 Overview of the Included Studies

The main characteristics of the studies included in this chapter referring to the

specific treatment of hospital effluents are reported in Table 2. The main reason for

research in European countries is generally an awareness of the potential risks

174 M. Al Aukidy et al.



Table 2 List of the studies included in the overview together with a brief description of the

corresponding investigations and rationale

Reference

Main characteristics of

experimental investigations and

treatment plants Rationale

Investigated

parameters

[6] Investigation into the occurrence

and behavior of fluoroquinolone

antibacterial agents (FQs) in

HWWs in Hanoi, Vietnam. A

specific hospital CAS treatment

plant was also investigated for the

removal of FQs

The potential envi-

ronmental risks and

spread of antibacterial

resistance among

microorganisms

Ciprofloxacin and

norfloxacin

[10] Investigation carried out in Bei-

jing (China) for the quantification

of 22 common psychiatric phar-

maceuticals and their removal in

two psychiatric hospital WWTPs

(CAS)

Potential impact of

PhCs on ecosystems

and human health

22 psychiatric

pharmaceuticals

[11] Investigation undertaken to iden-

tify the presence and removal of

selected PCs in four STPs located

in South India. The treatment

process that treats HWWs is an

extended aeration activated sludge

process

The risk associated

with the presence of

pharmaceuticals in

the environment

7 PhCs

[17] Investigation carried out at the

hospital located in Vellore, Tamil

Nadu (India), by means of a

lab-scale plant consisting of

coagulation (by adding FeCl3 up

to 300 mg/L), rapid filtration, and

disinfection (by adding a

bleaching powder solution) steps

Options for hospital

effluent pretreatment

before discharge into

public sewage

Conventional param-

eters: COD, BOD5,

SS, and P

[35] Investigation carried out in Iran to

analyze the hospital wastewater

treatment system of 70 govern-

mental hospitals from different

provinces

Control of the dis-

charge of chemical

pollutants and active

bacteria contained in

hospital wastewater

Conventional param-

eters: TSS, BOD5,

COD

[34] Investigation on a pilot-scale plant

consisting of an aerated fixed film

biofilter (AF2B reactor) coupled

with an ozonation reactor fed by

the effluent from Malang City

hospital in Indonesia

Pollution and health

problems for humans

being caused by the

discharge of HWWs

Conventional pollut-

ants: BOD, phenols,

fecal coliform, and

Pb

[28] Investigation carried out at

Haidian community hospital

(China), where a full scale sub-

merged hollow fiber MBR was

installed

Efficiency and opera-

tion stability of MBR

equipped with

microfiltration mem-

branes in treating

HWWs

Monitored pollutants

were COD, BOD5,

NH4, turbidity, and

Escherichia coli

(continued)

Hospital Wastewater Treatments Adopted in Asia, Africa, and Australia 175



Table 2 (continued)

Reference

Main characteristics of

experimental investigations and

treatment plants Rationale

Investigated

parameters

[29] Investigation carried out in China

on the operating conditions and

MBR efficiency in treating hospi-

tal effluents

Attempts to avoid the

spread of pathogenic

microorganisms and

viruses, especially

following the out-

break of SARS in

2003

Conventional param-

eters: COD, BOD5,

NH3, TSS, bacteria,

and fecal coliform

[30] A combination process of biolog-

ical contact oxidation, MBR, and

sodium hypochlorite disinfectants

was applied to treat HWWs in

Tianjin (China)

To meet the require-

ments of the Chinese

discharge standards of

water pollution for

medical organizations

Conventional param-

eters: SS, BOD5,

COD, NH3, total

coliforms, fecal

coliform

[40] Analysis of the removal perfor-

mance in a full scale two stage

constructed wetland

(CW) designed and constructed in

Nepal to treat hospital effluent

(20 m3/d). The system consists of

a three chambered septic tank, a

horizontal flow bed (140 m2), with

0.65–0.75 m depth, and a vertical

flow bed (120 m2) with 1 m depth.

The beds were planted with local

reeds (Phragmites karka)

Transferring CW

technology to devel-

oping countries to

reduce pollution in

aquatic environments

Conventional param-

eters: TSS, BOD5,

COD, NH4, PO4
2�,

total coliforms,

E. coli, streptococci

[42] Investigation carried out at two

hospital WWTPs located in Korea

to assess the occurrence and

removal of selected pharmaceuti-

cal and personal care products.

The wastewater treatment plants

consist of (1) flocculation

(FL) + activated carbon filtration

(AC); (2) flocculation + CAS

Potential risks of

anthelmintics on

non-target organisms

in the environment

and their resistance to

biodegradation

33 pharmaceutical

and personal care

products

[45] Investigation carried out in Bang-

kok, Thailand, on the pretreatment

of hospital effluents by using a

lab-scale photo-Fenton process

Improvement in the

biodegradability of

hospital effluents by

using the photo-

Fenton process as a

pretreatment

Conventional param-

eters: COD, BOD5,

TOC, turbidity, TSS,

conductivity, and

toxicity

[49] Investigation carried out in Tai-

wan on the disinfection by con-

tinuous ozonation of the hospital

effluent and in particular of the

effluent from the kidney dialysis

unit and on the increment of hos-

pital effluent biodegradability

Disinfection effect

and improvement in

biodegradability of

hospital effluent by

ozonation

Conventional param-

eters: COD, BOD,

total coliforms

(continued)

176 M. Al Aukidy et al.



posed by the occurrence of PhC residues in secondary effluents and the need to

reduce the PhC load discharged into the environment via WWTP effluents

[25]. However, the rationale behind the studies presented in this chapter was to

evaluate different options for hospital effluent treatments before discharge into

public sewage or into the environment, to improve the biodegradability of hospital

effluents, to avoid the spread of pathogenic microorganisms, viruses, antibiotic

resistant bacteria, pharmaceuticals, and chemical pollutants, to reduce the organic

load and finally, to meet the requirements of discharge standards in different

countries. Of all the studies, only four deal with the occurrence of PhCs in hospital

effluents, while the remaining studies take into consideration pathogenic bacteria

and conventional pollutants like COD, BOD, and SS.

4 Antibiotic Resistant Bacteria in HWWs

Although antibiotics have been used in large quantities for some decades, the

existence of these substances in the environment has received little attention until

recently. In the last few years a more complex investigation of antibiotics has been

undertaken in different countries in order to assess their environmental risks. It has

been found that the concentrations of antibiotics are higher in hospital effluents than

in municipal wastewater, which has higher concentration levels than different

Table 2 (continued)

Reference

Main characteristics of

experimental investigations and

treatment plants Rationale

Investigated

parameters

[50] Investigation carried out in India

on a pilot plant consisting of pre-

liminary and primary treatments, a

conventional activated sludge

system, sand filtration, and

chlorination

Investigation into the

microbiological com-

munity and evalua-

tion of the risk of

multidrug resistant

bacteria spread

Different microbio-

logical parameters:

total coliforms, fecal

enterococci, staphy-

lococci, Pseudomo-
nas, multidrug

resistant bacteria

[51] Analysis of the performance of

seven WWTPs (CAS + chlorina-

tion) in the Kerman Province

(Iran) receiving hospital effluents

in terms of removal of main con-

ventional parameters and

malfunctions

Malfunctions in

WWTPs receiving

hospital effluents

Conventional param-

eters: COD, BOD5,

DO, TSS, pH, NO2
�,

NO3
�, Cl�, and SO4

2�

[52] Investigation carried out in Iran on

a pilot-scale system consisting of

an integrated anaerobic – aerobic

fixed film reactor fed with hospital

effluent before co-treatment with

urban wastewater

Potential reduction of

the organic load in

hospital effluents by

biological

pretreatment before

co-treatment

Conventional param-

eters: COD, BOD5,

NH4, turbidity, bac-

teria, and

Escherichia coli

Hospital Wastewater Treatments Adopted in Asia, Africa, and Australia 177



surface waters, ground water, and sea water [53]. HWWs could be a source of

antimicrobial-resistant bacteria which are excreted by patients. The HWWs either

flow into a hospital sewage system or directly into a municipal wastewater sewer,